Spare parts list for after market.

SHIMANO"®

SHIMANO NEXUS AUTO-D

S E -4S 3 5 Operating Panel
Al-4S41 nowrom

Al-4S35 specisoner °'

ITEM

SHIMANO

QTY | 'No. CODE NO. DESCRIPTION
1 Y-65Y 98010 Operating Panel & Fixing Screw
2 Y-65S 11000 Operating Panel Fixing Screw
3 Y-65S 98020 Clamp Band Unit (¢22.2 mm)
4 Y-65P 98020 Brake Cable Adjusting Bolt & Nut (M7)
5 Y-8TE 07000 Reach Adjusting Screw (M4 x 8)
6 Y-65X98020 Operating Panel Cord Unit (S-size) w/Silicone Grease
Y-65X98030 Operating Panel Cord Unit (M-size) w/Silicone Grease
7 Y-65S 24000 Connector Fixing Screw
8 Y-7AL98010 Battery Box
Y-7AD98020 Battery Box Fixing Plate Unit (M5 x 14)
*9 Y-7AL 98020 Battery Box Fixing Plate Unit (M5 x 20)
* Y-7AL98030 Battery Box Fixing Plate Unit (M5 x 22)
Y-7AD15000 Battery Box Fixing Bolt (M5 x 14)
*10 Y-7AD15100 Battery Box Fixing Bolt (M5 x 20)
* Y-7AD15110 Battery Box Fixing Bolt (M5 x 22)
11 Y-7AD16000 Spring Washer
12 Y-7AD98030 Battery Cover
13 Y-7AD98040 Upper Cover & Fixing Screw
14 Y-7AD08000 Cover Fixing Screw
15 Y-7AD98050 Cord Cover Unit
*16 Y-7AL 98040 Differential Center Type Speed Sensor Cord Unit w/Silicone Grease
17 Y-7AD53000 Speed Sensor Fixing Screw
*18 Y-7AL 04000 Sensor Rubber Pad
19 Y-7AD98070 Magnet Unit
20 Y-7AF 98020 Motor Unit Cord w/Silicone Grease
21 Y-7AF 98040 Motor Unit
22 Y-7AA33000 Motor Unit Rubber Seal

IL/SE Printed in Japan 0002-1842A



